
Administrative Package 
Cover Page  
 
This file contains the following documents: 

1. Summary of application (in plain language) 

2. First Notice (NORI-Notice of Receipt of Application and Intent 
to Obtain a Permit) 

3. Application Materials 

 





 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

AMENDMENT 

PERMIT NO. WQ0010131001 

APPLICATION. City of Boyd, P.O. Box 216, Boyd, Texas 76023, has applied to the Texas 
Commission on Environmental Quality (TCEQ) to amend Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0010131001 (EPA I.D. No. TX0022632) to authorize 
an increase to the discharge of treated wastewater to a volume not to exceed a daily average 
[...]
TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 
requestor submitted in their timely comments that were not subsequently withdrawn. If a 
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or 
mixed questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period.  

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director’s decision, you will be added to the mailing list for 
this specific application to receive future public notices mailed by the Office of the Chief 
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a 
specific applicant name and permit number; and/or (2) the mailing list for a specific county. 
If you wish to be placed on the permanent and/or the county mailing list, clearly specify 
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below. 

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the 
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database 
using the permit number for this application, which is provided at the top of this notice. 

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be 
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in 
writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105, 

http://www.tceq.texas.gov/goto/cid
https://www14.tceq.texas.gov/epic/eComment/


 

P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you 
provide, including your name, phone number, email address and physical address will 
become part of the agency’s public record. For more information about this permit 
application or the permitting process, please call the TCEQ Public Education Program, Toll 
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea 
información en Español, puede llamar al 1-800-687-4040. 

Further information may also be obtained from City of Boyd at the address stated above or by 
calling Mr. Dwayne Taylor, City Administrator, at 940-433-8400. 

Issuance Date: October 31, 2024 

 

http://www.tceq.texas.gov/goto/pep


1

Leah Whallon

From: Gary Burton <gburton@belcheff.com>
Sent: Monday, October 14, 2024 6:16 PM
To: Leah Whallon
Cc: 'Michael Anderson'; rboitsov@belcheff.com; 'W Taylor'
Subject: City of Boyd Permit No. WQ0010131001 Response to NOD1
Attachments: Land owner mailing labels-A5160.docx; NOD1 Response Package.pdf

Follow Up Flag: Follow up
Flag Status: Flagged

Leah: 
Please see attached response to your comments. 
 
Thank you, 
Gary L. Burton, III, PE 
 
Belcheff & Associates, Inc. 
Texas Reg. No. F-368 
3575 Lone Star Circle, Ste. 124 
Fort Worth, Texas 76177 
 
817-431-1800 (Office) 
817-431-1850 (Fax) 
903- 571-1273 (Cell) 
 



Belcheff & Associates, Inc. 
Municipal Engineering & Management 

TBPE Reg. No. F-368 
3575 Lone Star Circle, Ste. 124 

Fort Worth, Texas 76177 

 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Admin Review\NOD1 Response.docx  

817-431-1800 info@belcheff.com Fax 817-431-1850 

October 15, 2024 

 

Leah Whallon 

Applications Review and Processing Team (MC148) 

Water Quality Division 

Texas Commission on Environmental Quality 

Leah.whallon@tceq.texas.gov 

Re: Application to Amend Permit NO. WQ0010131001 (EPA I.D. TX0022632) 

 Applicant Name:  City of Boyd (CN600734487) 

 Site Name:  City of Boyd WWTP (RN101721652) 

 Type of Application:  Major amendment with renewal 

 

Dear Ms. Whallon: 

We received your Notice of Deficiency 1 letter dated October 11, 2024, and offer the following 

responses to your numbered items. 

1. The correct final phase flow is 0.98 MGD.  The following revised pages are attached: 

• Admin Report 1.0 page 3 

• Attachment 4 – Flow Diagram 3 

• Attachment 5 – Final Phase, Sheet 3 of 3 

• Attachment 8 – Final Phase Solids Management Plan 

2. The correct address for public viewing is 731 East Rock Island Avenue.  Revised Admin 

Report 1.0 page 6 is attached. 

3. The USGS and Affected Landowner Maps are correct.  The following revised pages are 

attached: 

• SPIF page 2 

• Admin Report 1.0 page 8 

• Technical Report – Worksheet 2.0 page 27-29 

4. A revised landowner list in the requested Avery 5160 format in Word doc is attached. 

5. I have reviewed the NORI description.  Attached is an edited page 2 of your letter with 

red marks of items to change. 

 

Thank you for your assistance.  Please feel free to contact me with any questions or comments 

concerning this application by phone at 903-571-1273 or email at gburton@belcheff.com 

 

mailto:gburton@belcheff.com


Leah Whallon 

TCEQ Applications Review and Processing Team (MC148) 

October 15, 2024 

Page 2 of 2 

Sincerely, 

 

Gary L. Burton, III, P.E. 

Project Engineer 

 

cc: Dwayne Taylor, City Administrator via e-mail 

Mike Anderson, P.E., City Engineer via e-mail 

Roman Boitsov, P.E., City Engineer via e-mail 

 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 3 of 17 

c. Check the box next to the appropriate permit type. 

☒   TPDES Permit 

☐   TLAP 

☐   TPDES Permit with TLAP component 

☐   Subsurface Area Drip Dispersal System (SADDS) 

d. Check the box next to the appropriate application type 

☐   New 

☒   Major Amendment with Renewal ☐   Minor Amendment with Renewal  

☐   Major Amendment without Renewal ☐   Minor Amendment without Renewal  

☐   Renewal without changes ☐   Minor Modification of permit  

e. For amendments or modifications, describe the proposed changes: Expand existing 0.24 MGD 
plant to 0.98 MGD plant in two phases. 

f. For existing permits: 

Permit Number: WQ00 10131001 

EPA I.D. (TPDES only): TX 0022632 

Expiration Date: 12/23/2026 

Section 3. Facility Owner (Applicant) and Co-Applicant Information 
(Instructions Page 26) 

A. The owner of the facility must apply for the permit. 

What is the Legal Name of the entity (applicant) applying for this permit? 

City of Boyd  

(The legal name must be spelled exactly as filed with the Texas Secretary of State, County, or in 
the legal documents forming the entity.) 

If the applicant is currently a customer with the TCEQ, what is the Customer Number (CN)? 
You may search for your CN on the TCEQ website at http://www15.tceq.texas.gov/crpub/ 

CN: 600734487 

What is the name and title of the person signing the application? The person must be an 
executive official meeting signatory requirements in 30 TAC § 305.44. 

Prefix: Mr. Last Name, First Name: Taylor, Dwayne 

Title: City Administrator Credential: N/A 

B. Co-applicant information. Complete this section only if another person or entity is required 
to apply as a co-permittee. 

What is the Legal Name of the co-applicant applying for this permit? 

N/A  

(The legal name must be spelled exactly as filed with the TX SOS, with the County, or in the 







CITY OF BOYD 
WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 
ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 
TPDES PERMIT NO. WQ0010131-001 
 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Attachment 8 Solids Management Plan.docx 
 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN-FINAL PHASE (0.98 MGD, 
2,477 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 
TCEQ minimum sludge retention time 15 days 
Digester volume 49,932 cubic feet (20 cubic feet/lb BOD5/day) 
Digester dimensions 1 unit @ 38 feet X 15 feet X 9.5 feet deep & 

1 unit @ 40 feet X 16.25 feet X 9.5 feet deep 
& 2 units @ 28 feet diameter X 10 feet deep 
& 4 units @ 24.7 feet X 17.5 feet X 15 feet 
deep 
 

Digester sludge retention time 56 days 

BOD5 removal Influent concentration = 300 mg/1 
Effluent concentration = 20 mg/1 
Net removal = 280 mg/1 
 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 2,312 1,734 1,156 578 
Pounds of dry sludge produced* 728 546 366 182 
Pounds of wet sludge produced** 56,018 42,014 28,010 14,005 
Volume of wet sludge produced 6,717 gal 5,038 gal 3,360 gal 1,680 gal 
 
* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 
** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 (see page 3 design calculations) 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 
returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 
digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         56 75              112             224 
   

Sludge will be removed from the digester when the digester is full of thickened 
solids. Digested sludge will be treated with polymer and pumped to the dewatering 
box in the existing phase and to the proposed rotary or screw press in the final 
phase. Then sludge will be hauled by a registered transporter to the designated 
landfill for disposal. 
 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 6 of 17 

B. Method for Receiving Notice of Receipt and Intent to Obtain a Water Quality Permit 
Package 

Indicate by a check mark the preferred method for receiving the first notice and instructions: 

X   E-mail Address 

☐   Fax 

X   Regular Mail 

C. Contact permit to be listed in the Notices 

Prefix: Mr. Last Name, First Name: Taylor, Dwayne 

Title: City Administrator Credential: N/A 

Organization Name: City of Boyd 

Mailing Address: PO Box 216 City, State, Zip Code: Boyd, TX 76023 

Phone No.: 940-433-8400  E-mail Address: wtaylor@cityofboyd.com 

D. Public Viewing Information 

If the facility or outfall is located in more than one county, a public viewing place for each 
county must be provided. 

Public building name: Boyd City Hall 

Location within the building: Lobby 

Physical Address of Building: 731 E. Rock Island Ave. 

City: Boyd County: Wise 

Contact (Last Name, First Name): Taylor, Dwayne 

Phone No.: 940-433-8400 Ext.: N/A 

E. Bilingual Notice Requirements 

This information is required for new, major amendment, minor amendment or minor 
modification, and renewal applications.  

This section of the application is only used to determine if alternative language notices will 
be needed. Complete instructions on publishing the alternative language notices will be in 
your public notice package. 

Please call the bilingual/ESL coordinator at the nearest elementary and middle schools and 
obtain the following information to determine whether an alternative language notices are 
required. 

1. Is a bilingual education program required by the Texas Education Code at the elementary 
or middle school nearest to the facility or proposed facility? 

☐   Yes X   No 

If no, publication of an alternative language notice is not required; skip to Section 9 
below. 

2. Are the students who attend either the elementary school or the middle school enrolled in 
a bilingual education program at that school? 

☐   Yes ☐   No 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Dwayne Taylor 

Credential (P.E, P.G., Ph.D., etc.): N/A 

Title: City Administrator 

Mailing Address: PO Box 216 

City, State, Zip Code: Boyd, TX 76023 

Phone No.: 940-433-8400 Ext.: N/A Fax No.: 940-433-8241 

E-mail Address: wtaylor@cityofboyd.com 

2. List the county in which the facility is located: Wise 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

The effluent is discharged to a man-made ditch on city property, then to the West Fork 
Trinity River below Bridgeport Reservoir in Segment 0810 of Trinity River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 17 

E. Owner of effluent disposal site: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on 
property owned or controlled by the applicant):: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

Section 10. TPDES Discharge Information (Instructions Page 31) 

A. Is the wastewater treatment facility location in the existing permit accurate?  

X   Yes ☐   No 

If no, or a new permit application, please give an accurate description: 
[...]
Name (In Print): Dwayne Taylor Phone: ( 940 ) 433- 8400 

Signature:  Date:       



CITY OF BOYD 

WASTEWATER TREATMENT PLANT 

PERMIT AMENDMENT WITH RENEWAL APPLICATION 

 

TPDES PERMIT NO. WQ0010131-001 

 

 

 

 

 

 
Exhibit 5. 

Public Involvement Plan Form 
  



       

   
  

  
  

 

     
   

 
 

 

        
    

 

   

  
      

                
    

 

   

  

  
  
  
  
  
  
  
   
    

              
      

    

  

Texas Commission on Environmental Quality 

Public Involvement Plan Form 
for Permit and Registration Applications 

The Public Involvement Plan is intended to provide applicants and the agency with information about 
how public outreach will be accomplished for certain types of applications in certain geographical 
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities, 
and processes; and to activities which are likely to have significant interest from the public. This 
preliminary screening is designed to identify applications that will benefit from an initial assessment 
of the need for enhanced public outreach. 

All applicable sections of this form should be completed and submitted with the permit or registration 
application. For instructions on how to complete this form, see TCEQ-20960-inst. 

Section 1. Preliminary Screening 

New Permit or Registration Application 
New Activity – modification, registration, amendment, facility, etc. (see instructions) 

If neither of the above boxes are checked, completion of the form is not required and does not 
need to be submitted. 

Section 2. Secondary Screening 

Requires public notice, 

Considered to have significant public interest,  and  

Located within any of the following  geographical  locations:  

• Austin
• Dallas
• Fort Worth
• Houston
• San Antonio
• West Texas
• Texas Panhandle
• Along the Texas/Mexico Border
• Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form. 

Public Involvement Plan not applicable to this application. Provide brief explanation. 

TCEQ-20960 (02-09-2023) Page 1 of 4 



       

    

                                              

                                 
                                   

   

  

 

 

 

 

 
    

 

 
 

  

Section 3. Application Information 

Type  of  Application  (check all  that  apply):  

Air Initial Federal Amendment Standard Permit  Title V 

Waste Municipal Solid Waste Industrial and Hazardous Waste Scrap Tire 
Radioactive Material Licensing Underground Injection Control 

Water Quality 

Texas Pollutant Discharge Elimination System (TPDES)    

Texas  Land Application Permit (TLAP)   

State Only Concentrated  Animal Feeding Operation (CAFO)  

Water Treatment Plant Residuals  Disposal Permit  

Class B Biosolids Land Application Permit 

Domestic Septage Land  Application Registration  

Water Rights New Permit 

New Appropriation of Water  

New  or existing reservoir  

Amendment to an Existing Water Right 

Add  a  New Appropriation of Water  

Add a New or Existing  Reservoir  

Major Amendment that could affect other water rights or the environment  

Section 4. Plain Language Summary 

Provide a brief description of planned activities. 

TCEQ-20960 (02-09-2023) Page 2 of 4 



       

      
 

    
 

       
       

 

 

                                                   
 

     

 

  

   

    

 

  

  

Section 5. Community and Demographic Information 

Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or 
generally available demographic tools. 

Information gathered in this section can assist with the determination of whether alternative 
language notice is necessary. Please provide the following information. 

(City) 

(County)  

(Census Tract)  
Please indicate which of these three is the level used for gathering the following information. 

City    County     Census Tract 

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location

(c) Percent of minority population and percent of population by race within the specified location

(d) Percent of Linguistically Isolated Households by language within the specified location

(e) Languages commonly spoken in area by percentage

(f) Community and/or Stakeholder Groups

(g) Historic public interest or involvement

TCEQ-20960 (02-09-2023) Page 3 of 4 



       

      

  
    

 

Section 6. Planned Public Outreach Activities 

(a) Is this application subject to the public participation requirements of Title 30 Texas
Administrative Code (30 TAC) Chapter 39?

Yes       

   

  

  

 

          

       

         

        

           
         

 

        

  

          

 
   

 

 

  

 

 

No 

(b) If yes, do you intend at this time to provide public outreach other than what is required by rule?

Yes No 

If Yes, please describe. 

If you answered “yes” that this application is subject to 30 TAC Chapter 39, 
answering the remaining questions in Section 6 is not required. 

(c) Will you provide notice of this application in alternative languages?  

Yes No 

Please refer to Section 5. If more than 5% of the population potentially affected by your 
application is Limited English Proficient, then you are required to provide notice in the 
alternative language. 

If yes, how will you provide notice in alternative languages?  

Publish in alternative language newsp aper 

Posted  on Commissioner’s Integrated Database We bsite 

Mailed by TC EQ’s O ffice of the Chief C lerk 

Other (specify)  

(d) Is there an opportunity  for some type of  public meeting, including after notice? 

         Yes No

(e) If a public meeting is held, will  a translator be  provided if requested?   

 Yes      No

(f) Hard copies of the application will be available at the following  (check all that apply): 

 TCEQ Regional Office         TCEQ Central Office                

 Public Place (specify) 

Section 7. Voluntary Submittal 

For applicants  voluntarily providing this Public Involvement  Plan, who  are  not subject to formal
public participation requirements.  

 

     

Will you provide notice of this application, including notice in alternative languages? 

Yes       No 

What types of notice will be provided? 

Publish in alternative language newspa per 

Posted on Commissioner’s Integrated Database Web site 

Mailed by TCEQ’s Office of the Chief C lerk 

Other (specify)  

TCEQ-20960 (02-09-2023) Page 4 of 4 



CITY OF BOYD 

WASTEWATER TREATMENT PLANT 

PERMIT AMENDMENT WITH RENEWAL APPLICATION 

 

TPDES PERMIT NO. WQ0010131-001 

 

 

 

 

 

 
Exhibit 6. 

Technical Report 1.0 
  



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 34 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
TECHNICAL REPORT 1.0 

For any questions about this form, please contact the Domestic Wastewater Permitting Team 
at 512-239-4671. 

The following information is required for all renewal, new, and amendment applications. 

Section 1. Permitted or Proposed Flows (Instructions Page 43) 

A. Existing/Interim I Phase 

Design Flow (MGD): 0.24 

2-Hr Peak Flow (MGD): 0.72 

Estimated construction start date: Fall 2008 

Estimated waste disposal start date: Fall 2011 

B. Interim II Phase 

Design Flow (MGD): 0.48 

2-Hr Peak Flow (MGD): 1.584 

Estimated construction start date: 1/1/2025 

Estimated waste disposal start date: 10/1/2025 

C. Final Phase 

Design Flow (MGD): 0.98 

2-Hr Peak Flow (MGD): 3.23 

Estimated construction start date: 6/1/2026 

Estimated waste disposal start date: 6/1/2027 

D. Current Operating Phase 

Provide the startup date of the facility: Fall 2011 

Section 2. Treatment Process (Instructions Page 43) 

A. Current Operating Phase 

Provide a detailed description of the treatment process. Include the type of treatment 
plant, mode of operation, and all treatment units. Start with the plant’s head works and 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 34 

finish with the point of discharge. Include all sludge processing and drying units. If more 
than one phase exists or is proposed, a description of each phase must be provided.  

Existing/Interim I Phase:  Activated sludge plant operated in extended aeration mode. 
Treatment units include (1) influent mechanical bar screen, (1) equalization basin, (2)-
parallel aeration basins, (2)-parallel final clarifiers, and (2)-parallel chlorine contact basins. 
Solids from final clarifiers are pumped to (2) parallel aerobic sludge digesters. Digested 
sludge then pumped to sludge drying beds and/or dewatering sludge boxes.  Dried sludge 
hauled by truck to designated landfill. 

Interim II Phase:  Activated sludge plant operated in conventional aeration mode. 
Treatment units include (1) influent mechanical bar screen, (1) equalization basin, (2)-
parallel aeration basins, (2)-parallel final clarifiers, and (2)-parallel chlorine contact basins. 
Solids from final clarifiers are pumped to (4) parallel aerobic sludge digesters. Digested 
sludge then pumped to sludge drying beds or a dewatering building.  Dried sludge hauled 
by truck to designated landfill. 

Final Phase:  Activated sludge plant operated in conventional aeration mode. Treatment 
units include (2) influent mechanical bar screens, (2) equalization basins, (4)-parallel 
aeration basins, (4)-parallel final clarifiers, and (4)-parallel chlorine contact basins. Solids 
from final clarifiers are pumped to (6) parallel aerobic sludge digesters. Digested sludge 
then pumped to sludge drying beds or dewatering sludge press building.  Dried sludge 
hauled by truck to designated landfill. 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions 
(length, width, depth) of each treatment unit, accounting for all phases of operation. 

Table 1.0(1) - Treatment Units 

Treatment Unit Type Number of Units Dimensions 

   

Interim I/Existing Phase  0.24 MGD 

Outer Ring Diameter-Plant 1  64’-6” 

Inner Ring Diameter-Plant 1  32’-0” 

Outer Ring Diameter-Plant 2  62’-0” 

Inner Ring Diameter-Plant 2  32’-0” 

Wall Height-Plants 1 & 2  11’-0” 

Mechanical Screen 1 20’ X 16” X 27” 

Aerobic Digester-Plant 1 1 16.25’ X 80° X 9’-6” 

Aeration Basin-Plant 1 1 16.25’ X 285° X 9’-6” 

Clarifier-Plant 1 (Ch 317) 1 32’ ID X 8’ SWD 

Chlorine Contact-Plant 1 1 16.25’ X 15° X 8’ SWD 

Aerobic Digester-Plant 2 1 15’ X 80° X 9’-6” 

Aeration Basin-Plant 2 1 15’ X 267° X 9’-6” 

Clarifier-Plant 2 (Ch 217) 1 32’ ID X 9’-6” SWD 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 34 

Treatment Unit Type Number of Units Dimensions 

Chlorine Contact-Plant 2 1 16.25’ X 13° X 8’ SWD 

   

Interim II Phase 0.48 MGD 

Outer Ring Diameter-Plant 1  64’-6” 

Inner Ring Diameter-Plant 1  32’-0” 

Outer Ring Diameter-Plant 2  62’-0” 

Inner Ring Diameter-Plant 2  32’-0” 

Wall Height-Plants 1 & 2  11’-0” 

Mechanical Screen 1 20’ X 16” X 27” 

Aerobic Digester-Plant 1 1 16.25’ X 95° X 9’-6” 

Aeration Basin-Plant 1 1 16.25’ X 285° X 9’-6” 

Clarifier-Plant 1 (Ch 317) 1 32’ ID X 8’ SWD 

Aerobic Digester-Plant 2 1 15’ X 93° X 9’-6” 

Aeration Basin-Plant 2 1 15’ X 267° X 9’-6” 

Clarifier-Plant 2 (Ch 217) 1 32’ ID X 9’-6” SWD 

Chlorine Contact-Plants 1 & 
2 

2 10’ X 30’ X 7’ SWD 

Aerobic Digester-Plants 1 & 
2 

2 28’ Diameter X 10’ SWD 

   

Final Phase - Same as Interim II But With The Following 
Additional Units 

0.98 MGD 

Outer Ring Diameter  68’-0” 

Inner Ring Diameter  33’-0” 

Wall Height  16’-6” 

Mechanical Screen 1 20’ X 16” X 27” 

Aerobic Digester 4 17.50’ X 56° X 14.83 

Aeration Basin 2 17.50’ X 248° X 14’-10” 

Clarifier 3 & 4 2 33’ ID X 12’ SWD 

Chlorine Contact 3 & 4 2 10’ X 30’ X 7’ SWD 

   

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: Attachment 4. Flow Diagrams 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 34 

Section 3. Site Information and Drawing (Instructions Page 44) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

• Latitude: 33° 4’ 58” N 

• Longitude: 97° 33’ 5” W 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

• Latitude: N/A 

• Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: Attachment 5. Site Drawing 

Provide the name and a description of the area served by the treatment facility. 

Boyd city limits and ETJ. 

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

Boyd Collection System City of Boyd Publicly Owned 5,000 

  Choose an item.  

  Choose an item.  

  Choose an item.  

Section 4. Unbuilt Phases (Instructions Page 45) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☐   Yes ☒   No 

If yes, does the existing permit contain a phase that has not been constructed within five 
years of being authorized by the TCEQ? 

☐   Yes ☐   No 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 34 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommending denial of the unbuilt phase or phases. 

N/A 

Section 5. Closure Plans (Instructions Page 45) 

Have any treatment units been taken out of service permanently, or will any units be taken 
out of service in the next five years? 

☐   Yes ☒   No 

If yes, was a closure plan submitted to the TCEQ? 

☐   Yes ☐   No 

If yes, provide a brief description of the closure and the date of plan approval. 

N/A 

Section 6. Permit Specific Requirements (Instructions Page 45) 

For applicants with an existing permit, check the Other Requirements or Special 
Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each proposed 
phase? 

☐   Yes ☒   No 

If yes, provide the date(s) of approval for each phase: Click to enter text. 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a copy of 
an approval letter from the TCEQ, if applicable. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 34 

Click to enter text. 

B. Buffer zones 

Have the buffer zone requirements been met? 

☒   Yes ☐   No 

Provide information below, including dates, on any actions taken to meet the conditions of 
the buffer zone. If available, provide any new documentation relevant to maintaining the 
buffer zones. 

Requirements met for Phase I.  Phase II and III will require easements from adjacent property to 
east. 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing permit require 
[...]
WASTE SLUDGE

AutoCAD SHX Text
WASTE SLUDGE

AutoCAD SHX Text
WASTE SLUDGE

AutoCAD SHX Text
MH

AutoCAD SHX Text
PP & ELECTRIC PANEL

AutoCAD SHX Text
YH

AutoCAD SHX Text
PP

AutoCAD SHX Text
0

AutoCAD SHX Text
20

AutoCAD SHX Text
40

AutoCAD SHX Text
MH

AutoCAD SHX Text
VALVE & PLUG

AutoCAD SHX Text
PP

AutoCAD SHX Text
150' SETBACK 

AutoCAD SHX Text
150' SETBACK 

AutoCAD SHX Text
YH

AutoCAD SHX Text
EX SLUDGE DEWATERING BOX (2)

AutoCAD SHX Text
EX  BUILDING

AutoCAD SHX Text
FUTURE DEWATERING FACILITY

AutoCAD SHX Text
FUTURE REQUIRED BUFFER EASEMENT

AutoCAD SHX Text
FUTURE 21" INFLUENT

AutoCAD SHX Text
OPTION #2 FUTURE HEADWORKS LOCATION 

AutoCAD SHX Text
OPTION #1 FUTURE HEADWORKS LOCATION 

AutoCAD SHX Text
PROPOSED 12" INFLUENT

AutoCAD SHX Text
Fax:  817.431.1850

AutoCAD SHX Text
Phone: 817.431.1800

AutoCAD SHX Text
Municipal Engineering and Program Management

AutoCAD SHX Text
TBPE Reg. No. F-368

AutoCAD SHX Text
3575 Lone Star Circle Suite 124 Fort Worth, Texas 76177

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4



CITY OF BOYD 

WASTEWATER TREATMENT PLANT 

PERMIT AMENDMENT WITH RENEWAL APPLICATION 

 

TPDES PERMIT NO. WQ0010131-001 

 

 

 

 

 

 
Attachment 7. 

Design Calculations 
  



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 1 of 9 

DESIGN CALCULATIONS - EXISTING/INTERIM I PHASE (0.24 MGD, 600 lbs 

BOD5/day) 

 

Influent Quality Characteristics - The raw sewage quality characteristics used for design 

purposes are as follows: 

 

Parameter Concentration 

BOD5 300 mg/l 

TSS 240 mg/l 

 

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the 

plant will operate under the most extreme conditions anticipated. The plant process and 

hydraulic design for this facility are as follows: 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qave) 240,000 167 

Peak 2-Hour Flow (Qpk) 960,000 666 

   

Loading Pounds Per Day  

BOD5 600  

TSS 480  

 

Process Design - The treatment plant has been designed to produce an effluent quality in 

compliance with the proposed permitted parameters of: BOD5 = 20 mg/l; TSS = 20 mg/l; 

Dissolved Oxygen = 2 mg/l. The effluent shall contain a chlorine residual of at least 1.0 

mg/l and shall not exceed a chlorine residual of 4.0 mg/l after detention time of at least 20 

minutes based on peak flow. 

  

The anticipated operating range for MLSS is 3,000 mg/l to 6,000 mg/l. 

 

Aeration Basin  

TCEQ maximum organic loading  35 lbs/day/1000 cubic feet 

Total aeration volume available  32,295 cubic feet 

Organic loading in aeration basin  18.6 lbs/day/1000 cubic feet 

 

Clarifier  

TCEQ Ch317 Maximum surface loading 

(Qpk)  

1,400 gallons/day/square foot 

TCEQ Ch317 minimum detention time 

(Qpk)  

1.3 hours 

TCEQ Ch217 Maximum surface loading 

(Qpk)  

1,200 gallons/day/square foot 

TCEQ Ch217 minimum detention time 1.8 hours 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 2 of 9 

(Qpk)  

TCEQ maximum weir loading (Qpk)  20,000 gallons/day/foot 

Clarifier 1( Ch317) surface area  804 square feet (total) 

Clarifier 1 (Ch317) side-water depth 7.33 feet 

Clarifier 1 (Ch317) volume  5,895 cubic feet (44,096 gallons) (total) 

Clarifier 1( Ch317) surface loading (Qpk)  597 gallons / day / sq. ft. 

Clarifier 2( Ch217) surface area  804 square feet (total) 

Clarifier 2( Ch217) side-water depth 9.5 feet 

Clarifier 2( Ch217) volume  7,640 cubic feet (57,150 gallons) 

Clarifier 2( Ch217) surface loading (Qpk)  597 gallons / day / sq. ft. 

Detention time (Qpk)  2.5 hours 

Weir length  170 feet (total) 

Weir loading (Qpk)  5,647 gallons/day/foot 

 

Aerobic Digester  

TCEQ design volume  20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time  15 days 

Digester sludge retention time  48 days 

Digester volume  10,400 cubic feet (total) 

Available volume 17.3 cubic feet/lb BOD5/day 

Max. sludge flow 1,632 gallons/day 

Min. retention time 48 days 

 

Air Requirements  

TCEQ minimum aeration requirements  1,800 SCF/lb BOD5 

TCEQ minimum digester requirements  30 SCFM/1000 cubic feet of digester volume 

Aeration required  750 SCFM 

Digester air required  

Total Air Required (incl 12% for air lifts) 

Air provided 

312 SCFM 

1,189 SCFM 

1,380 SCFM 

 

PLANT DESIGN FEATURES 

A. STANDBY POWER SYSTEM 

The plant is equipped with an existing standby power unit. The diesel engine package 

is in excellent condition and has sufficient capacity to handle the existing loads of all 

components: 

 

B. ALARM FEATURES 

The plant will be equipped with an audible alarm and light. The alarm light is for 

pump high level alarm. 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 3 of 9 

 

C. DESIGN FEATURES FOR OPERATING FLEXIBILITY 

1. BAR SCREEN 

The mechanical bar screen is designed so that it can be removed from service for 

cleaning or repairs. A bypass channel with manually cleaned bar screen is 

included. 

 

2. AERATION BASINS (Two Units) 

The aeration basins can be individually isolated for draining, cleaning or repairs.  

The two trains operate in parallel. 

 

3. FINAL CLARIFIERS (Two Units) 

The final clarifiers can be individually isolated for draining, cleaning or repairs.  

Flow-split will allow diversion to any or all units. 

 

D. EQUIPMENT DUPLICITY 

1. BLOWERS 

A total of 5 with four required to meet design aeration rate, and one standby unit. 

 

E. OVERFLOW PREVENTION 

All units are designed with free board which will allow time for eliminating any line 

blockage problem. 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 4 of 9 

DESIGN CALCULATIONS - INTERIM II PHASE (0.48 MGD, 1,200 lbs 

BOD5/day) 

Influent Quality Characteristics - The raw sewage quality characteristics used for design 

purposes are as follows: 

 

Parameter Concentration 

BOD5 300 mg/l 

TSS 240 mg/l 

 

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the 

plant will operate under the most extreme conditions anticipated. The plant process and 

hydraulic design for this facility are as follows: 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qave) 480,000 333 

Peak 2-Hour Flow (Qpk) 1,584,000 1,099 

   

Loading Pounds Per Day  

BOD5 1,200  

TSS 960  

 

Process Design - The treatment plant has been designed to produce an effluent quality in 

compliance with the proposed permitted parameters of: BOD5 = 20 mg/l; TSS = 20 mg/l; 

Dissolved Oxygen = 2 mg/l. The effluent shall contain a chlorine residual of at least 1.0 

mg/l and shall not exceed a chlorine residual of 4.0 mg/l after detention time of at least 20 

minutes based on peak flow. 

  

The anticipated operating range for MLSS is 3,000 mg/l to 6,000 mg/l. 

 

Aeration Basin  

TCEQ maximum organic loading  45 lbs/day/1000 cubic feet 

Total aeration volume available  32,295 cubic feet 

Organic loading in aeration basin  37.2 lbs/day/1000 cubic feet 

 

Clarifier  

TCEQ Ch317 Maximum surface loading 

(Qpk)  

1,400 gallons/day/square foot 

TCEQ Ch317 minimum detention time 

(Qpk)  

1.3 hours 

TCEQ Ch217 Maximum surface loading 

(Qpk)  

1,200 gallons/day/square foot 

TCEQ Ch217 minimum detention time 

(Qpk)  

1.8 hours 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 5 of 9 

TCEQ maximum weir loading (Qpk)  20,000 gallons/day/foot 

Clarifier 1( Ch317) surface area  804 square feet (total) 

Clarifier 1 (Ch317) side-water depth 7.33 feet 

Clarifier 1 (Ch317) volume  5,895 cubic feet (44,096 gallons) (total) 

Clarifier 1( Ch317) surface loading (Qpk)  985 gallons / day / sq. ft. 

Clarifier 2( Ch217) surface area  804 square feet (total) 

Clarifier 2( Ch217) side-water depth 9.5 feet 

Clarifier 2( Ch217) volume  7,640 cubic feet (57,150 gallons) 

Clarifier 2( Ch217) surface loading (Qpk)  985 gallons / day / sq. ft. 

Clarifier 1 (Ch317) Detention time (Qpk)  1.3 hours 

Clarifier 2( Ch217) Detention time (Qpk)  1.7 hours* 

Weir length  170 feet (total) 

Weir loading (Qpk)  9,318 gallons/day/foot 

 

Aerobic Digester  

TCEQ design volume  20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time  15 days 

Digester sludge retention time  55 days 

Digester volume  24,020 cubic feet (total) 

Available volume 20 cubic feet/lb BOD5/day 

Max. sludge flow 3,260 gallons/day 

Min. retention time 55 days 

 

Air Requirements  

TCEQ minimum aeration requirements  1,800 SCF/lb BOD5 

TCEQ minimum digester requirements  30 SCFM/1000 cubic feet of digester volume 

Aeration required  1,500 SCFM 

Digester air required  

Total Air Required (incl 12% for air lifts) 

Air provided 

721 SCFM 

2,487 SCFM 

2,580 SCFM 

 

PLANT DESIGN FEATURES 

A. STANDBY POWER SYSTEM 

The plant is equipped with an existing standby power unit. The diesel engine package 

will be upgraded to handle the increased loads of the following components: 

1. Additional Blowers to increase from 1,380 to 2,580 SCFM 

2. Sludge Dewatering Building 

3. Enlarged Headworks and Influent Pump Station 

 

B. ALARM FEATURES 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 6 of 9 

The plant will be equipped with an audible alarm and light. The alarm light is for 

pump high level alarm. 

 

C. DESIGN FEATURES FOR OPERATING FLEXIBILITY 

1. BAR SCREEN 

The mechanical bar screen is designed so that it can be removed from service for 

cleaning or repairs. A bypass channel with manually cleaned bar screen is 

included. 

 

2. AERATION BASINS (Two Units) 

The aeration basins can be individually isolated for draining, cleaning or repairs.  

The three trains will operate in parallel. 

 

3. FINAL CLARIFIERS (Two Units) 

The final clarifiers can be individually isolated for draining, cleaning or repairs.  

Flow-split will allow diversion to any or all units. 

 

D. EQUIPMENT DUPLICITY 

1. BLOWERS 

New blowers will be installed for a total of 8 with six required to meet design 

aeration rate, and two standby units. 

 

E. OVERFLOW PREVENTION 

All units are designed with free board which will allow time for eliminating any line 

blockage problem. 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 7 of 9 

DESIGN CALCULATIONS - FINAL PHASE (0.98 MGD, 2,452 lbs BOD5/day) 

Influent Quality Characteristics - The raw sewage quality characteristics used for design 

purposes are as follows: 

 

Parameter Concentration 

BOD5 300 mg/l 

TSS 240 mg/l 

 

Influent Flow Characteristics - The hydraulic design of the facility must ensure that the 

plant will operate under the most extreme conditions anticipated. The plant process and 

hydraulic design for this facility are as follows: 

 

Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qave) 980,000 680 

Peak 2-Hour Flow (Qpk) 3,230,000 2,242 

   

Loading Pounds Per Day  

BOD5 2,452  

TSS 1,962  

 

Process Design - The treatment plant has been designed to produce an effluent quality in 

compliance with the proposed permitted parameters of: BOD5 = 20 mg/l; TSS = 20 mg/l; 

Dissolved Oxygen = 2 mg/l. The effluent shall contain a chlorine residual of at least 1.0 

mg/l and shall not exceed a chlorine residual of 4.0 mg/l after detention time of at least 20 

minutes based on peak flow. 

  

The anticipated operating range for MLSS is 3,000 mg/l to 6,000 mg/l. 

 

Aeration Basin  

TCEQ maximum organic loading  45 lbs/day/1000 cubic feet 

Total aeration volume available  83,077 cubic feet 

Organic loading in aeration basin  29.5 lbs/day/1000 cubic feet 

 

Clarifier  

TCEQ Ch317 Maximum surface loading 

(Qpk)  

1,400 gallons/day/square foot 

TCEQ Ch317 minimum detention time 

(Qpk)  

1.3 hours 

TCEQ Ch217 Maximum surface loading 

(Qpk)  

1,200 gallons/day/square foot 

TCEQ Ch217 minimum detention time 

(Qpk)  

1.8 hours 

TCEQ maximum weir loading (Qpk)  20,000 gallons/day/foot 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 8 of 9 

Clarifier 1( Ch317) surface area  804 square feet 

Clarifier 1 (Ch317) side-water depth 7.33 feet 

Clarifier 1 (Ch317) volume  5,895 cubic feet (44,096 gallons) 

Clarifier 1( Ch317) surface loading (Qpk)  1,004 gallons / day / sq. ft. 

Clarifier 1 ( Ch317) Detention time (Qpk)  1.3 hours 

Clarifier 2 ( Ch217) surface area  804 square feet 

Clarifier 2 ( Ch217) side-water depth 9.5 feet 

Clarifier 2 (Ch217) volume  7,640 cubic feet (57,150 gallons) 

Clarifier 2 ( Ch217) surface loading (Qpk)  1,004 gallons / day / sq. ft. 

Clarifier 2 ( Ch217) Detention time (Qpk)  1.7 hours* 

Clarifier 3+4 ( Ch217) surface area  1,710 square feet (total) 

Clarifier 3&4 ( Ch217) side-water depth 12 feet 

Clarifier 3&4 ( Ch217) volume 20,528 cubic feet (153,549 gallons) 

Clarifier 3+4 (Ch217) surface loading 

(Qpk)  

944 gallons / day / sq. ft. 

Clarifier 3+4 (Ch217) Detention time 

(Qpk)  

2.3 hours 

Weir length  350 feet (total) 

Weir loading (Qpk)  9,229 gallons/day/foot 

 

Aerobic Digester  

TCEQ design volume  20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time  15 days 

Digester sludge retention time  56 days 

Digester volume  49,932 cubic feet (total) 

Available volume 20 cubic feet/lb BOD5/day 

Max. sludge flow 6,717 gallons/day 

Min. retention time 
56 days 

 

Air Requirements  

TCEQ minimum aeration requirements  1,800 SCF/lb BOD5 

TCEQ minimum digester requirements  30 SCFM/1000 cubic feet of digester volume 

Aeration required  3,065 SCFM 

Digester air required  

Total Air Required (incl 12% for air lifts) 

Air provided 

1,500 SCFM 

2,487 SCFM 

5,113 SCFM 

 

PLANT DESIGN FEATURES 

F. STANDBY POWER SYSTEM 



  CITY OF BOYD 

  WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

  ATTACHMENT 7 

  TPDES PERMIT NO. WQ0010131-001 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Design Calculations-Attachment 7.doc Page 9 of 9 

The plant is equipped with an existing standby power unit. The diesel engine package 

will be upgraded to handle the increased loads of the following components: 

1. Additional Blowers to increase from 2,580 to 5,160 SCFM 

2. 2 Additional Final Clarifiers 

3. Expanded Sludge Dewatering Building 

4. Enlarged Headworks and Influent Pump Station 

 

G. ALARM FEATURES 

The plant will be equipped with an audible alarm and light. The alarm light is for 

pump high level alarm. 

 

H. DESIGN FEATURES FOR OPERATING FLEXIBILITY 

1. BAR SCREEN 

The mechanical bar screen is designed so that it can be removed from service for 

cleaning or repairs. A bypass channel with manually cleaned bar screen is 

included. 

 

2. AERATION BASINS (Four Units) 

The aeration basins can be individually isolated for draining, cleaning or repairs.  

The four trains will operate in parallel. 

 

3. FINAL CLARIFIERS (Four Units) 

The final clarifiers can be individually isolated for draining, cleaning or repairs.  

Flow-split will allow diversion to any or all units. 

 

I. EQUIPMENT DUPLICITY 

1. BLOWERS 

New blowers will be installed for a total of 12 with ten required to meet design 

aeration rate, and two standby units. 

 

J. OVERFLOW PREVENTION 

All units are designed with free board which will allow time for eliminating any line 

blockage problem. 

 



CITY OF BOYD 

WASTEWATER TREATMENT PLANT 

PERMIT AMENDMENT WITH RENEWAL APPLICATION 

 

TPDES PERMIT NO. WQ0010131-001 

 

 

 

 

 

 
Attachment 8. 

Solids Management Plan 

 

  



CITY OF BOYD 

WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 

TPDES PERMIT NO. WQ0010131-001 

 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Attachment 8 Solids Management Plan.docx 
 

CITY OF BOYD 

SLUDGE PRODUCTION CALCULATIONS 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN-EXISTING/INTERIM I 
PHASE (0.24 MGD, 600 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time 15 days 

Digester volume 10,400 cubic feet (17.3 cubic feet/lb BOD5/day) 

Digester dimensions 1 unit @ 38 feet X 15 feet X 9.5 feet deep & 

1 unit @ 40 feet X 16.25 feet X 9.5 feet deep 

Digester sludge retention time 22 days 

BOD5 removal Influent concentration = 300 mg/1 

Effluent concentration = 20 

mg/1 Net removal = 280 

mg/1 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 560 420 280 140 

Pounds of dry sludge produced* 177 133 89 44 

Pounds of wet sludge produced** 13,615 10,211 6,808 3,404 

Volume of wet sludge produced 1,632 gal 1,224 gal 816 gal 408 gal  

* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 

** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 (see page 3 design calculations) 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 

returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 

digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         48 64              95                 191 
   

Sludge will be removed from the digester when the digester is full of thickened 

solids. Digested sludge will be treated with polymer and pumped to the dewatering 

box in the existing phase and to the proposed rotary or screw press in the final 

phase. Then sludge will be hauled by a registered transporter to the designated 

landfill for disposal. 

  



CITY OF BOYD 

WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 

TPDES PERMIT NO. WQ0010131-001 

 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Attachment 8 Solids Management Plan.docx 
 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN- INTERIM II PHASE (0.48 
MGD, 1,200 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time 15 days 

Digester volume 24,020 cubic feet (17.3 cubic feet/lb BOD5/day) 

Digester dimensions 1 unit @ 38 feet X 15 feet X 9.5 feet deep & 

1 unit @ 40 feet X 16.25 feet X 9.5 feet deep 

& 2 units @ 28 feet diameter X 10 feet deep 

Digester sludge retention time 22 days 

BOD5 removal Influent concentration = 300 mg/1 

Effluent concentration = 20 

mg/1 Net removal = 280 

mg/1 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 1,121 840 560 280 

Pounds of dry sludge produced* 353 265 177 90 

Pounds of wet sludge produced** 27,160 20,370 13,580 6,790 

Volume of wet sludge produced 3,260 gal 2,445 gal 1,630 gal 815 gal  

* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 

** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 (see page 3 design calculations) 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 

returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 

digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         55 83              110             220 
   

Sludge will be removed from the digester when the digester is full of thickened 

solids. Digested sludge will be treated with polymer and pumped to the dewatering 

box in the existing phase and to the proposed rotary or screw press in the final 

phase. Then sludge will be hauled by a registered transporter to the designated 

landfill for disposal. 

  



CITY OF BOYD 

WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

ATTACHMENT 8-SOLIDS MANAGEMENT PLANS 

TPDES PERMIT NO. WQ0010131-001 

 

Z:\Boyd\Sanitary Sewer\TCEQ\WWTP Permit\2024 Amendment\Attachments 1-8\Attachment 8 Solids Management Plan.docx 
 

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN-FINAL PHASE (0.99 MGD, 
2,477 LBS BOD5/DAY) 

Dimensions and capacities of aerobic digester 

TCEQ design volume 20 cubic feet/lb BOD5/day 

TCEQ minimum sludge retention time 15 days 

Digester volume 49,932 cubic feet (20 cubic feet/lb BOD5/day) 

Digester dimensions 1 unit @ 38 feet X 15 feet X 9.5 feet deep & 

1 unit @ 40 feet X 16.25 feet X 9.5 feet deep 

& 2 units @ 28 feet diameter X 10 feet deep 

& 4 units @ 24.7 feet X 17.5 feet X 15 feet 

deep 
 

Digester sludge retention time 56 days 

BOD5 removal Influent concentration = 300 mg/1 

Effluent concentration = 20 mg/1 

Net removal = 280 mg/1 

 

Solids generated 100% flow 75% flow 50% flow 25% flow 

Pounds BOD5/day removed 2,312 1,734 1,156 578 

Pounds of dry sludge produced* 728 546 366 182 

Pounds of wet sludge produced** 56,018 42,014 28,010 14,005 

Volume of wet sludge produced 6,717 gal 5,038 gal 3,360 gal 1,680 gal 

 

* Assuming 0.315 pounds of dry sludge produced per pound of BOD5 removed. 

** Assuming 1.3% solids 

MLSS operating range = 5,440 mg/1 (see page 3 design calculations) 

Sludge will stay in the digester, clear liquor will be decanted off the digester and 

returned to the headworks. Sludge is wasted from the final clarifiers to the aerobic 

digester. Some sludge from the clarifier is also returned to the aeration basins. 

Removal schedule (days) 100%flow 75% flow 50% flow 25% flow 

Days between sludge removal         56 75              112             224 
   

Sludge will be removed from the digester when the digester is full of thickened 

solids. Digested sludge will be treated with polymer and pumped to the dewatering 

box in the existing phase and to the proposed rotary or screw press in the final 

phase. Then sludge will be hauled by a registered transporter to the designated 

landfill for disposal. 

 



CITY OF BOYD 

WASTEWATER TREATMENT PLANT 

PERMIT AMENDMENT WITH RENEWAL APPLICATION 

 

TPDES PERMIT NO. WQ0010131-001 

 

 

 

 

 

 
Attachment 9. 

Wind Rose 

 

 



CITY OF BOYD 

WWTP PERMIT AMENDMENT WITH RENEWAL APPLICATION 

ATTACHMENT 9. WIND ROSE 

TPDES PERMIT NO. WQ0010131-001 

 


	Admin Package Cover Page
	wq0010131001-pls
	wq0010131001-nori-eng.pdf
	wq0010131001-application-updates.pdf
	wq0010131001-nod1-email-resp
	NOD1 Response Package
	NOD1 Response.pdf
	Admin Report page 3 REV
	Admin Report page 6 REV
	Admin Report page 8 REV
	Att 4-Flow Dia 3 REV
	Att 5-Site Plan 3 of 3 REV
	Att 8-Final Phase SMP REV
	NOD 1 page 2 Marks
	SPIF page 2 REV
	Tech Report pages 27-29 REV

	Land owner mailing labels-A5160

	wq0010131001-application-original.pdf